
sustainability

Article

Beneficial Use of Water Treatment Sludge in Geotechnical
Applications as a Sustainable Alternative to Preserve
Natural Soils

Maria E. G. Boscov * , Juliana K. Tsugawa and Edy L. T. Montalvan

����������
�������

Citation: Boscov, M.E.G.;

Tsugawa, J.K.; Montalvan, E.L.T.

Beneficial Use of Water Treatment

Sludge in Geotechnical Applications

as a Sustainable Alternative to

Preserve Natural Soils. Sustainability

2021, 13, 9848. https://doi.org/

10.3390/su13179848

Academic Editors: Gemmina Di

Emidio, Ecem Nur Barisoglu and

Muhammad Khizar Khan

Received: 12 July 2021

Accepted: 26 August 2021

Published: 2 September 2021

Publisher’s Note: MDPI stays neutral

with regard to jurisdictional claims in
[...]
solids content to 20–30%, which corresponds to 250–400% gravimetric water content, i.e.,
a suspension.

In most developing countries, WTS is still released in water bodies—a practice no
longer allowed in countries with sound environmental regulations—causing silting and
deterioration of water quality. Environment-friendly alternatives, such as disposal in

Sustainability 2021, 13, 9848. https://doi.org/10.3390/su13179848 https://www.mdpi.com/journal/sustainability

https://www.mdpi.com/journal/sustainability
https://www.mdpi.com
https://orcid.org/0000-0002-9792-938X
https://doi.org/10.3390/su13179848
https://doi.org/10.3390/su13179848
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://doi.org/10.3390/su13179848
https://www.mdpi.com/journal/sustainability
https://www.mdpi.com/article/10.3390/su13179848?type=check_update&version=3


Sustainability 2021, 13, 9848 2 of 26

sanitary or dedicated landfills or discharge in sewage treatment plants (STPs), still pose
sustainability concerns: WTS impairs the structural stability of sanitary landfills and
overloads STPs, by themselves insufficient in most developing countries, while dedicated
landfills conflict with the global environmental goal of reducing land disposal of waste.
On the other hand, reuse may introduce WTS in the circular economy and also substitute
natural resources in several production processes. The percentage of reused or recycled
WTS is an indicator proposed by the standard ISO 24512:2007 for the evaluation of water
supply services management. Sustainable management of WTS is also encompassed by
UN Sustainable Development Goal 6—Water and Sanitation [3].

Some techniques aiming at WTS reuse have been investigated: precast concrete
elements, brick, ceramic, and cement production [4–8]; composting [9]; removal of phos-
phorous from residual waters [10–12]; crop production [13] and forestry [14]; absorption
of heavy metals [15,16]; coagulant recovery [17,18]; landfill lining [19,20]; geotechnical
material [21–24], among others. Reviews about the beneficial reuse/recycling alternatives
for WTS have been presented by some authors [25–27]. Despite the significant number
of studies, worldwide cases of WTS reuse are rare in the literature. Novel management
practices, such as agriculture, forestry, land reclamation, incorporation into soils, soil im-
provement, and incorporation into construction materials have been reported in the 2000s
by governmental agencies in some countries (e.g., UK, Japan, France, Germany, USA),
still representing low percentages of the total mass generated. However, information has
not been updated in recent years on the respective websites or in regulations or technical
reports. Reuse of wastewater and sewage sludge, i.e., biosolids, which are much more
voluminous and with a wider range of applications, may have overshadowed the use of
WTS. This does not mean that WTS reuse is not taking place; for example, WTS is used
as an additive for sewage treatment in Portugal, and USEPA established directives for
WTS reuse in 2011. Developing countries, however, still need sound research to enhance
WTS reuse under their specific conditions and need information on the performance of
practical applications already under way. Though still scarce, research on the geotechnical
properties and practical applications of WTS has increased in the last years. This paper
investigates the feasibility of employing WTS at as-collected water content in geotechnical
applications, such as covers and bottom liners of sanitary and industrial landfills, backfill
for trenches, bridge abutments and geosynthetic-reinforced earth walls, pavement and
buildings subbases, reinforcement for soft soils, and embankments. Additionally, it dis-
cusses the sustainability of this approach based on experimental results, aiming at the
beneficial reuse of waste and the preservation of natural geomaterials.

Two approaches are envisaged: (1) the partial substitution of soils with adequate
geotechnical properties by WTS in order to preserve natural resources; (2) the mixing of
WTS with additives to design a new geomaterial, aiming at beneficial reuse.

WTS addition may reduce the shear strength, increase the compressibility, or impair
the workability of soils; therefore, the maximum allowable content of WTS was sought in
the first approach. Two sludges and two soils were mixed in different proportions, and
geotechnical properties were determined for the mixtures.

The second approach investigated WTS-additive mixtures that could reach a minimum
undrained strength for workability and spreading in the field. In this case, a sludge was
mixed separately with lime and rock powder to obtain a workable material for applications
involving low soliciting stresses. Experimental adaptations to deal with materials with
shear strength lower than that of soft clays are presented. The scientific background to
integrate rheology into geotechnical tests discussed in [28] is here first applied to WTS.
Subsequent steps will be to produce materials with good geotechnical properties for
general earthworks.

The experimental results of both approaches are finally discussed in the light of
technical feasibility, as well as environmental, economic, and social sustainability. The
discussion perspective focuses on developing countries, where environmental regulations
and new business models for water and sanitation are still being implemented.



Sustainability 2021, 13, 9848 3 of 26

The new approaches and the scientific contribution of this research are (1) the geotech-
nical utilization of as-collected WTS, without any previous treatment such as drying or
chemical addition, which would drastically reduce the economic feasibility of reuse (air
or oven-drying improves the geotechnical properties of WTS, but is time, space, and
energy consuming); (2) the determination of geotechnical properties for multipurpose
applications—while most investigations are directed toward a specific use and therefore
may discard suitable materials for geotechnical applications other than those previously
envisioned, the multipurpose approach can itself indicate the best alternative of reuse;
and (3) the integration of geotechnical and rheological tests to understand the behavior of
geomaterials and to discuss new possibilities of transport and manipulation in the light of
sustainability.

2. Materials and Methods
2.1. Materials

Two WTSs were investigated, Cubatão-WTS and Taiaçupeba-WTS, both generated
at conventional-treatment WTPs located in São Paulo State, Brazil (Figure 1). Samples
of both WTSs were collected directly after centrifuge dewatering. The protocol to obtain
representative samples was designed according to the Theory of Sampling [29].

Sustainability 2021, 13, x FOR PEER REVIEW 3 of 27 
 

The experimental results of both approaches are finally discussed in the light of tech-

nical feasibility, as well as environmental, economic, and social sustainability. The discus-

sion perspective focuses on developing countries, where environmental regulations and 

new business models for water and sanitation are still being implemented. 

The new approaches and the scientific contribution of this research are (1) the ge-

otechnical utilization of as-collected WTS, without any previous treatment such as drying 

or chemical addition, which would drastically reduce the economic feasibility of reuse (air 

or oven-drying improves the geotechnical properties of WTS, but is time, space, and en-

ergy consuming); (2) the determination of geotechnical properties for multipurpose ap-

plications—while most investigations are directed toward a specific use and therefore 

may discard suitable materials for geotechnical applications other than those previously 

envisioned, the multipurpose approach can itself indicate the best alternative of reuse; 

and (3) the integration of geotechnical and rheological tests to understand the behavior of 

geomaterials and to discuss new possibilities of transport and manipulation in the light of 

sustainability. 

2. Materials and Methods 

2.1. Materials 

Two WTSs were investigated, Cubatão-WTS and Taiaçupeba-WTS, both generated 

at conventional-treatment WTPs located in São Paulo State, Brazil (Figure 1). Samples of 

both WTSs were collected directly after centrifuge dewatering. The protocol to obtain rep-

resentative samples was designed according to the Theory of Sampling [29]. 

 

Figure 1. Location of Cubatão-WTP, Cubatão River, Taiaçupeba-WTP and Taiaçupeba Reservoir. 

Cubatão-WTP collects raw water with turbidity of 800 NTU from the Cubatão River 

and supplies 4.5 m3/s of potable water to a 1.5 million population. The water passes 

through desanders before being submitted to the conventional treatment, which uses fer-

ric chloride as a coagulant. WTS produced by washing sedimentation basins and filters is 

sent to a thickening tank (2% to 4% solids) and then dewatered by centrifuges, generating 

circa 60 tons/day of WTS with 20% to 25% solids. Cubatão-WTS is presently sent to a pri-

vate waste disposal site. 

Taiaçupeba-WTP collects raw water from the Taiaçupeba reservoir and produces 15 

m3/s of potable water for the São Paulo Metropolitan Region (21 million inhabitants). The 

Figure 1. Location of Cubatão-WTP, Cubatão River, Taiaçupeba-WTP and Taiaçupeba Reservoir.

Cubatão-WTP collects raw water with turbidity of 800 NTU from the Cubatão River
and supplies 4.5 m3/s of potable water to a 1.5 million population. The water passes
through desanders before being submitted to the conventional treatment, which uses ferric
chloride as a coagulant. WTS produced by washing sedimentation basins and filters is sent
to a thickening tank (2% to 4% solids) and then dewatered by centrifuges, generating circa
60 tons/day of WTS with 20% to 25% solids. Cubatão-WTS is presently sent to a private
waste disposal site.

Taiaçupeba-WTP collects raw water from the Taiaçupeba reservoir and produces
15 m3/s of potable water for the São Paulo Metropolitan Region (21 million inhabitants).
The coagulation process employs aluminum sulfate and a polymer (superfloc 8392).
Residues collected from the sedimentation basins and filters backwashing are sent to
an equalization tank (2% solids content), then to a thickening tank (4% solids content), and



Sustainability 2021, 13, 9848 4 of 26

finally to centrifuges (16% to 18% solids content). WTS is further air-dried and disposed of
in engineered cells inside the WTP or sent to an external landfill.

Two tropical lateritic soils widely used in geotechnical works were selected for the
research: Botucatu clayey sand and Campinas clay, both largely occurring soils in Sao
Paulo State, Brazil. Additives were a commercial high-purity calcium hydrated lime and
granite–gneiss rock powder collected in a quarry in Cubatão, São Paulo State.

All mixtures were prepared with WTS at as-collected water content (after centrifuge-
dewatering), and soils, lime, and rock powder were prepared at hygroscopic water content.
Soils were air-dried, a usual practice in soil mechanics laboratories, while lime and rock
powder were already obtained in a dry state. The proportions of WTS and mixed material
by wet mass were selected according to an arbitrary criterion of workability/compactability
of the resulting mixture. For the analysis of test results, WTS content was expressed by dry
mass basis (mass of WTS solids divided by mass of soil, lime, or rock powder solids).

Three soil:WTS ratios by wet mass were selected between 1.5:1 and 5:1, resulting
in 12 different mixtures. Four lime:WTS ratios by wet mass, varying between 1:1 and
1.5:1, and four rock powder:WTS ratios, between 1:1 and 5:1, were also tested. Mixtures
were named with letters sequentially indicating soil or additive, WTS, and soil:WTS or
additive:WTS ratio, as presented in Table 1.

Table 1. Tested mixtures: composition and notation.

Notation. Soil or Additive WTS Proportion
(by Wet Mass)

WTS Content (%)
(by Dry Mass)

BC5:1 Botucatu sand Cubatão 5:1 4.5
BC4:1 Botucatu sand Cubatão 4:1 5.6
BC3:1 Botucatu sand Cubatão 3:1 7.5
BT5:1 Botucatu sand Taiaçupeba 5:1 3.4
BT4:1 Botucatu sand Taiaçupeba 4:1 4.2
BT3:1 Botucatu sand Taiaçupeba 3:1 5.7
CC4:1 Campinas clay Cubatão 4:1 7.0
CC3:1 Campinas clay Cubatão 3:1 9.3
CC2:1 Campinas clay Cubatão 2:1 13.9
CT3:1 Campinas clay Taiaçupeba 3:1 5.7
CT2:1 Campinas clay Taiaçupeba 2:1 8.5

CT1.5:5 Campinas clay Taiaçupeba 1.5:1 11.3
LC1:1 Lime Cubatão 1:1 28.6

LC1.2:1 Lime Cubatão 1.2:1 25.0
LC1.3:1 Lime Cubatão 1.3:1 22.2
LC1.5:1 Lime Cubatão 1.5:1 20.0

RPC2.1:1 Rock Powder Cubatão 2.1:1 14.3
RPC3:1 Rock Powder Cubatão 3:1 10.0
RPC4:1 Rock Powder Cubatão 4:1 7.4
RPC5:1 Rock Powder Cubatão 5:1 5.9

2.2. Chemical and Mineralogical Characterization of the Investigated Materials

Chemical composition was obtained by X-ray fluorescence using a spectrometer
(Axios-Advanced PANalytical; standardless analysis from fluor to uranium) and loss-on-
ignition (LOI) at 1020 ◦C for two hours. Analyses were carried out on powder of oven-dried
samples (35 ◦C). Concentrations of elements were semiquantitative and presented in the
form of oxides normalized to the value of 100%. Chemical parameters, pH in water and
KCl, P, K, Ca, Mg, Al, Al+H, exchangeable bases, cation exchange capacity, saturation
by exchangeable bases, saturation by aluminum, organic carbon, and organic matter by
titrimetric method were determined using air-dried samples according to methods of the
Brazilian Agricultural Research Corporation [30]. In order to determine organic matter
content, 100 g samples were oven dried at 105 ◦C and then ignited using a muffle furnace
at 440 ◦C during 24 h, in accordance with ASTM D2974 standard.



Sustainability 2021, 13, 9848 5 of 26

Mineral composition was determined by X-ray diffraction using Phillips diffractome-
ter MPD 1880 and scanning electron microscopy (SEM) using FEI Quanta m600 FEG
microscope, equipped with a Bruker X-ray energy dispersion spectrometer (EDS) Quan-
tax 400 (technology SDD—Silicon Drift Detector) and data analysis using Sprit software.
The analyses were conducted on samples oven-dried at 35 ◦C. Crystalline phases were
identified by comparing obtained diffractograms with those of the International Centre of
Diffraction Data and the PANalytical Inorganic Crystal Structure Database. Microscopic
analyses were carried out by collection of backscattered electron images and specific chem-
ical analyses by EDS for the compositional characterization of particles. The SEM analyses
were conducted on pulverized samples (powder) glued to a double-sided carbon tape and
coated with platinum.

2.3. Geotechnical Characterization of the Materials

Geotechnical characterization comprised determination of water content (w), particle-
size distribution (PSD), liquid limit (wL) and plastic limit (wP), specific gravity of solids
(Gs), and organic matter content (OM), following ASTM standards: ASTM-D2974-14,
ASTM-D422-07, ASTM-D4318-17, ASTM-D854-14, and ASTM-D2974-14, respectively.

For the sludges, solids content (SC) and dehydration over time were also determined:
2 kg samples were air-dried and monitored over time until reaching the residual water
content. Water content was determined at 105 ◦C following the recommendation of [31]
for organic sludges. For the other characterization tests, WTS samples were tested at
as-collected water content since several authors have reported significant alterations in
WTS caused by previous air-drying [32–35]. Atterberg limits were determined by the
wet method (from wet to dry) following ASTM D4318-17. PSD of the sludges was also
determined by laser analyses using wet and dry (powder) samples.

2.4. Geotechnical Properties of the Investigated Materials

Compaction tests at standard Proctor effort followed ASTM-D698-12e2 with air-dried
samples (Method A) and material reuse (necessary due to the great number of compaction